PARTS MANUAL

2540C

Front—End Loader

MQ09007
Printed 2009, 05, 15



Table of Contents

(2540C)
Boom Assembly — S — o
Bucket Assembly —— —— — 4
Mounting Kit Assembly ——————~——————— . 5
Cylinder Assembly ————————————~—— ——— - 8
Hydraulic Parts ———+-————— oo 10

Decal & Manual —————————————— 1o



BOOM ASSEMBLY

BCO13.00-001

J

|

C18508




BOOM ASSEMBLY

[P/N:C1850B)

NO . PART NUMBER PART NAME DESCRIPTION "TY | REMARK
| CI850A-3100 COLUMN, RH. |
2 CI1850A-3200 COLUMN, (H. |
3 CI1850A-0000 BOOM ASSY |
4 CI850A-6000 LINK BUCKET, RH. |
5 CI850A-7000 LINK BUCKET, LH. f
6 CI850A-4100 BUCKET ROD 2
7 C1850A-8000 BOOM CYL INDER 2
8 CI850A-9000 BUCKET CYLINDER 2
9 2540A-451A INDICATOR @8 [
1 0 3045A-8100 STAND 2
I 3045A-8200 BRACKET 4t 2
| 2 4060A-8400 BRACKET ~ 41 2
| 3 4060A-8520 PIN B20x48L 2
| 4 4060A-8530 PIN D16x80L 2
| 5 4060A-7010 COVER 2.3t |
16 | ALNA7-07-3100 COVER |
|7 P25A-105A PIN @25 4
| 8 P25A-130A PIN 8
19 P25C-1030 PIN 2
20 AL20-98-9990 LINK PIN 2
2 | PR30045 R-PIN D3 2
22 SN20M SNAP RING @20 4
23 BHO855125X BOLT(10.9T) M8x25L 6
24 WP O8M PLAIN WASHER M8 6
25 WS 08M SPRING WASHER M8 6
26 BHI0441507 BOLT(10.9T) MI0x20L | 2
27 WP 1OM PLAIN WASHER M10 | 2
28 WS | OM SPRING WASHER MIO | 2
29 BHiI2I61757 BOLT(10.9T) MI2x90L 2
30 WP I 2M PLAIN WASHER Mi2 2
31 NLI21757 LOCK NUT MI2 2
32 BH20H5250% BOLT(10,9T) M20x85L 2
33 NL202507 LOCK NUT M20 2
34 PD03025 COTTER PIN B 3x25L |

C1850B j

8C013.00-TO1




BUCKET ASSEMBLY




BUCKET ASSEMBLY

(P/N:BT38G)
[NO.T PART NUMBER PART NAME DESCRIPTION [ Q'TY [ REMARK
| | AKU30-02-0006 BUCKET L=1520 |
2 P25A-130A PIN 4
3 BHI0441507 BOLT(10.9T) MI0x20L 4
4 WP I OM PLAIN WASHER MI10 4
5 WS 1OM SPRING WASHER MI10 4
BT38G ] BK019.00-TO1




MOUNTING KIT

ﬁ I_2B008.00-D01

-

L2B0CB




MOUNTING KIT

NO. PART NUMBER PART NAME DESCRIPTION ‘TY | REMARK
[ L2800OB-1100 SUB FRAME RH. I
2 L2800B-1200 SUB FRAME LH,

3 L2BOOA-4100 BUMPER i
4 ALKZ28-09-810C BRACKET-C/V I
5 L2800A-9900 BLOCK 19t I
6 P16 G-RING D16 3
7 BHOBAAI257 BOLTCI10.9T) M8xS0L 3
8 BHO8B151257 BOLT(I0.9T) M8x90L 4
9 WPO8M PLAIN WASHER M8 7
0 WS08M SPRING WASHER M8 3
I NHO81257 NUT M8 3
| 2 BHI0861507 BOLT(I10.9T) MIOx40L 2
13 WS 1 OM SPRING WASHER MiO 2
| 4 NHIO01507 NUT MIO 2
I'5 BHI 4881507 BOLT(10.9T) MI4x40L x| .5P 4
| 6 WS 1 4M SPRING WASHER MI4 4
I 7 BHI6881507 BOLT(10.9T) MI6x40L | 8
18 WS 16M SPRING WASHER MI6 | 8

L2800B 1

L2800B.00-TO1




CYLINDER




CYLINDER

PART NUMBER
NO. PART NAME Q'TY REMARK
BUCKET BOOM
10 TUBE C1850A-1210 C1850A-2210 1
21 ROD C1850A-1010 C1850A-2110 1
20 O-RING 1BP18 1BP18 1
31 COVER ROD 2540--05-2220 2540-05-2220 1
| . .
32 O-RING 1BG50 1BG50 1
33 O-RING 1BP44 1BP44 1 |
34 DUST SEAL LBI 30x38x5/6.5 LBI 30x38x5/6.5 i
35 0-RING 1BP30 1BP30 1
36 BACK UP RING BRT3 30x40x2 BRT3 30x40x2 1
37 U-PACKING ISI 30x40x6 ISI 30x40x6 1
38 DU BUSH DU3020 DU3020 1
40 NUT AL191-05-1150 AL191-05-1150 1 M20x2.0
51 PISTON 2540-05-2120 2540-05-2120 1
52 U-PACKING ODI 50x35x9 ODI 50x35x9 o
SEALKIT ’ )
(Include 22,32,33, SEAL 5030 SEAL 5030
- 134,35,36,37,52) B o
R4150A

R4150A.00-CY-TO1



HYDRAULIC PARTS

HPO?S.GOL




HYDRAULIC PARTS

NO. PART NAME PART NUMBER QTY REMARK
1 PIPE C1850A-07-1100 1
2 PIPE C1850A-~07-1200 B o
3 [ PeE C1850A-07-1300 1 ]
4 ~ PPE C1850A-07~1400 T
5 PIPE _ ctesoa-07-1500 | 1 |
6 ~ PIPE ~ C1850A-07-1600 B
7 PIPE C1850A-07-1700 I i
B - PIPE  C1850A-07-1800 | 1 -
9 | HosEAssY | sPGI1-0300 | 1 -
|10 | HoseAssY || spai-0760 R -
M| HOSEASSY | sPG1-0060 N ]
12 | HOSEASSY sPGI-0140 | 1 | T
13 HOSE ASS'Y 5PG1-0050 IER -
14 HOSE ASS'Y 5PG1-0570 1 ]
| 15 HOSE ASS'Y 5PG1-0480 1
| 16 _ HOSE ASS'Y 3P81-0680 4 B
17 | HOSEASSY ~ 3P81-0750 2 B
18 | HOSEASSY | 3P81-0140 1
19 | CONTROLVALVE | 170004 I B
20 | NPPLE | AlKes-07-9800 | &
21 TEE NIPPLE ~ ALK28-07-9900 4 -
22 | ELBOWNIPPLE | Alkes-07-9600 | 2 |
[ 23 ~ Q-COUPLER(M) ALK 28-07-7200 4 )
24 | Q-COUPLER(F) | Ak 28-07-7100 | 4 -
25 | ADAPTER | ALk 2s-07-791A | 4~ i
26 CNPPLE | ALK28-07-9200 2 -
27 FLBOWNIPPLE | ALK28-07-9500 | 1 o
28 |  ELBOWNIPPLE | Alkes-07-781B | 3 NUT TYPE
2540C HPO73.00-TO1




DECAL & MANUAL

DM011.00




DECAL & MANUAL

NO. PART NAME PART NUMBER Q'TY REMARK

1 DECAL 03L01 1

2 DECAL 03L02 T o
[ 3 DECAL o303 1
4 DECAL © 03L04 o N

5 'DECAL 03L05 o

6 DECAL 03L06 1 N
2| DECAL ~ 03L00 1

8 | OPERATOR'S MANUAL |  Mo3LO1 1 ]
9 PARTS MANUAL | M09007 o )

DMO11.00-TO1



